777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar 740

What feature would you like to see on the 777parts next?

1416890 GEAR GROUP-OUTPUT TRANSFER

铰接式自卸车 Caterpillar 740
740 Ejector Articulated Truck AZZ00001-UP (MACHINE) POWERED BY 3406E Engine POWER TRAIN
1416890 GEAR GROUP-OUTPUT TRANSFER

141-6890 GEAR GP-OUTPUT TRANSFER
S/N BBJ1-762
PART OF 152-6919 AXLE & FRAME AR

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1416890 GEAR GROUP-OUTPUT TRANSFER   - 铰接式自卸车 Caterpillar 740 - 740 Ejector Articulated Truck AZZ00001-UP (MACHINE) POWERED BY 3406E Engine POWER TRAIN | 777parts

Aggregate

号码名称Price request
1416890GEAR GROUP-OUTPUT TRANSFER  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
16V***27CUP-BEARING (TAPERED ROLLER)1
212***35BEARING AS-ROLLER 1
31M***14RETAINER AND ROLLER 1
41T***06RETAINER 1
52D***33SEAL-O-RING 1
62K***95BEARING AS-TAPERED ROLLER 1
72M***27RING (internal) 2
83B***24CUP-BEARING (TAPERED ROLLER)1
93J***34SEAL (7.484" INSIDE DIAMETER) 2
103K***61NUT-FLARED (3/8-24-THD)3
115F***54SEAL--TO SEAL SUCTION TUBE TO PUMP (PUMP END ONLY) 1
125H***24SEAL (3.725" inside diameter) 1
135K***69RING-RETAINING 1
145K***43ELBOW (90 DEGREES) (INVERTED FLARED)1
155M***42SEAL-O-RING 1
1615***47CUP-BEARING 1
1715***48CONE-BEARING 1
185P***84PLUG-MAGNETIC (TRANSMISSION)1
195P***06SEAL-O-RING (430.66MM ID) 2
206F***59SEAL (.362" inside diameter) 5
216F***72SEAL (.674" inside diameter) 2
226G***33CAP-FILLER (ENGINE OIL)1
236L***16CONNECTOR (INVERTED FLARED)1
246P***85RING-SEAL 2
256T***27SLEEVE 2
266V***28CONE-BEARING (TAPERED ROLLER)1
277F***22SEAL 6.92 cm(2.73 in.) I.D. 1
287M***19RACE-BEARING OUTER 3
297N***33PLUG-ORIFICE 1
308B***16SEAL-O-RING 2
318F***00SEAL-O-RING 1
328M***55SEAL-O-RING (120.24MM ID)2
349H***22RACE-SPEC ROLLER BRG 2
359S***81CONNECTOR-FLARED 3
369W***25BEARING AS-TAPERED ROLLER 3
379W***26CUP-ROLLER BRG 3
389X***05SEAL-LIP TYPE 1
3906***16RING-RETAINING 1
4022***24SEAL-LIP TYPE 1
4114***13TUBE 3
4214***25SHAFT 1
4314***58COVER 1
4414***93HOSE AS 2
4514***95TUBE AS 1
4614***96TUBE 4
4714***98YOKE AS 1
4814***99PLATE 1
4914***04CAGE AS 1
2D***42BALL 6.35 mm(.25 in.)diameter 3
5014***07SHIM PACK (INCLUDES 17-SHIMS)1
5114***08SHIM PACK (INCLUDES 17-SHIMS)1
5214***09SHIM PACK (INCLUDES 17-SHIMS)1
5314***12RETAINER AS 1
6Y***69PLUG (13.9 MM DIA)1
14***59PLUG 1
5414***14CAGE AS 1
14***59PLUG 2
5514***17YOKE 1
5614***20RETAINER 1
5714***23CAGE 1
5814***28SHAFT 1
5914***29SHAFT 1
6014***30SPACER (121X135X5.25-MM THK)1
6114***33GEAR-SPUR (52-TEETH)1
6214***34GEAR-SPUR (78-TEETH)1
6314***36GEAR-SPUR (72-TEETH)1
6414***37GEAR-SPUR (55-TEETH)1
6514***50PLANETARY GROUP-TRANSFER GEAR -OUTPUT1
6616***75BEARING 3
6716***76BEARING 2
6817***04ELBOW 3
6917***83SEAL-V-RING 1
7017***98SETSCREW 2
7117***15SEAL-LIP TYPE 1
7220***76VALVE GROUP-SOLENOID & RELIEF -DIFFERENTIAL LOCK CONTROL1
7320***65CAGE AS 1
9G***06PLUG 1
7420***66CASE 1
7520***63TUBE AS-FILLER 1
7620***25TUBE AS 1
7720***41SHIM PACK (INCLUDES 17-SHIMS)1
7820***43SHAFT AS 1
9G***06PLUG 1
7920***41GEAR-SPUR (56-TEETH)1
8020***42RETAINER AS 1
8F***64PIN 2
8120***29BEARING AS 1
8220***65CAGE AS 1
4B***80BALL,BEARING BODY ASSEMBLY,OIL PUMP 2
8320***67SPACER (80.2X97X11.5-MM THK)1
8421***67YOKE AS 1
855S***78RING-RETAINING 1
8621***17GAUGE-OIL LEVEL (OUTPUT TRANSFER GEAR)1
8721***98TUBE AS 1
8812***94SPACER (20X50X12.7-MM THK)1
8917***10WASHER-HARD (17.5X32X7-MM THK)1
901H***96PACKING,PREFORMED CARTRIDGE PART OF KIT P/N 4J9280 1
911J***71SEAL (10.52 degrees I.D.) SEAL-O-RING -- TO ADAPTER1
921P***79FLANGE (HALF) 2
933J***07SEAL VALVE ASSEMBLY TO SEAL- TUBE ASSEMBLY TO LOGIC VALVE1
943K***60SEAL PILOT MANIFOLD ON SEAL TO BOOM CHECK VALVE DRAIN6
953K***60PLUG-O-RING (1/2-20 THD)1
964B***32SEAL-LIP TYPE 1
974J***24SEAL 46.99 mm(1.85 in.) I.D. 2
986V***22BOLT-PLT (1/4UNC X 3/8)1
996V***97SEAL (LATER MACHINES AND FIELD INSTALLED) 4
1006V***98SEAL-O-RING -LINE FROM GEAR PUMP OUTPUT 1
1016V***25ELBOW-O-RING FACE SEAL (90 DEGREE-3/4-16THD)1
1026V***24ELBOW-O-RING FACE SEAL (90 DEGREE-9/16-18 THD)1
1037M***85SEAL,ADAPTER,MOTOR PART OF KIT P/N 5R1429 1
1047X***55BOLT-PLT (M16 X 2.0 X 80)1
1057X***58BOLT (M16X2X150-MM)1
1067X***21BOLT (M10X1.5X12-MM)11
1078J***80RING-RETAINING 1
1088T***21WASHER-HARD (11X21X2.5-MM THK)(M10X1.50X30MM)117
1098T***37BOLT (M10X1.50X20MM) 1
1108T***39CAPSCREW (HEX HD) (M12 X 1.75 X 30L GR 10.9)2
1118T***74BOLT (M16X2.0X120MM)1
1128T***78BOLT-PLT (M10 X 1.5 X 90)3
1138T***82BOLT-PLT (M10 X 1.5 X 45)9
11409***86BOLT (M12X1.75X55-MM)4
1158T***95CAPSCREW (HEX HD) (M10 X 1.50 X 30L GR 10.9)91
1168T***96CAPSCREW (HEX HD) (M10 X1.5 X 35, GR10.9, Z)13
1178T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 121
1188T***23WASHER-HARD (13.5X25.5X3-MM THK)(BOLT TO SHIELD)6
1198T***15BOLT-SOCKET HEAD (M10X1.5X40-MM)2
1209S***85PLUG--TO SEAL HYDRAULIC PUMP TO SUMP OF LIMIT SYSTEM 2
USE AS REQUIRED
REFER TO HYDRAULIC INFORMATION SYSTEM
METRIC PART
SEPARATE ILLUSTRATION

1416890 GEAR GROUP-OUTPUT TRANSFER - 铰接式自卸车 Caterpillar 740 - 740 Ejector Articulated Truck AZZ00001-UP (MACHINE) POWERED BY 3406E Engine POWER TRAIN | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

  • US ALL PARTS, INC.
  • US Transaxle
  • US HydraPak Seals
  • US Radiator Supply House
  • US M T Machinery Inc.
  • US Active Heavy Duty Cooling
  • US Utah Track & Welding
  • US Cook Equipment
  • US High Tech Industries
  • US Southwest Radiator, Inc
  • US SHP Hydraulic Pump Service
  • US Axis Parts, LLC

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录